



**For wire rope  $\varnothing$  8 mm**

**Dimensions:**  $393 < L < 508$  mm

**Breaking strength:** 34 kN

**Material:**

Stainless steel 316

	<b>Weight :</b>
	1 kg

**KRATOS SAFETY**

689, Chemin du Buclay  
38540 HEYRIEUX (France) – FRANCE

Tel. : +33 (0)4 72 48 78 27

Fax. : +33 (0)4 72 48 58 32

[www.kratossafety.com](http://www.kratossafety.com) / [info@kratossafety.com](mailto:info@kratossafety.com)

**HS CODE**

**CARTON SIZE / PCS.**

58 x 38 x 23 / 10

**Product tested at DOLOMITICERT**

DolomitiCert Scarl

Zona Industriale Villanova – 32013 LONGARONE

Test report 151016 – Against EN795 : 2012

Test report 1510107 – Against CEN/TS 16415 : 2013